s LOMNCINiEs=

ab 4 E

HLF

NS
{

N —
o

TN
{

LC1P90F-1

?52/
i ,., ffﬁ,{t EE\

/ﬁ,

LONCIN MOTOR CO.,LTD.

ESEERDNRGEAMRLE



AL (Gear Box Assy)

bk FRAHS B TR Description AR AR AR
No. Part No. Reqd. QTY | CONSUMABLE GRADE

1 380600116-0001 |5ENi4H ocation pin T110_d=12_L=20; 2 C

2 120150164-0001 |HT k% } 14 Gasket for cylinder head T372_ A5k, 1 A

3 3801800880001 | XLk Stud T370 _M6/8 1=138; 45 H14%Q16 2 C

4 120080436-0001 | {1k Cylinder head T381; 1 B

5 270960028-0002 |k 1¥ 3 Spark plug RC12YC; Cr3+alitk 1 A

6 3801403350001 |75 Skik 24 [H IR 42 [Hexagon bolt with flange T370_M10X 1. 25_L=85; ¥ ¥5 F14%Q16 4 C

7 120250028-0001 |’ FLki5%5 43 |Gasket for cylinder head covqT381 #AIEMIAR ; 1 A

8 120220032-0001 | Sk HE Cylinder head cover assy T381; 1 C

9 380020070-0001 |/S#f3ME 8 [Hexagon shaft shoulder bolt |T370 M6X16.5(D8X3.5) ;4 FH4FQL6 4 C




FEfE127] PMUEE
45011, &/ 7A]

LATR R 75 K R3¢

5 T 5 T Description kR o i@k
No. Part No. Reqd. QTY | CONSUMABLE GRADE
1 160180024-0001  |H%% Impeller T381; 1 B

2 193590013-0001 |EE5h#EL Starting disc T370; 955 (14£Q16 1 C

3 380370050-0001 |/ Ay 2 HIRR] Hexagon nut with flange T110 M16X 1. 5; 8% F14¥Q16 1 C

6 380020087-0001 |7~ ff1 3kl 5 W2 A%: Hexagon shaft shoulder bolt [T390 M6X21.8(®8X10.8) ; 8%k F4:QL6 1 C

7 160190050-0001 |G & air deflector T381_2#; 1 B

8 380140067-0003 |/~ AA ki 4 THidE A4 Hexagon bolt with flange GB/T 5789 M6 L=12;%8% ¥ F4¥Q16 1 C

9 3800200700001 |75 A1 3kHl 5 1842 Hexagon shaft shoulder bolt |T370_M6X16.5(®8X3.5) ;4% ¥ H4:Q16 3 C

10 160210046-0001 | X35 B Ep 1 Fan cover comp. T381; 1 B

12 195360009-0003 |i#zhas4hEE Starter outer cover T381; IR 1 B




Bk &G (Flywheel)

Eihe B N 55 e TR Description B IR A5 AR R
No. Part No. Reqd. QTY | CONSUMABLE GRADE

1 270880173-0001 |1 &2 o RectifierVariable vol/T440; 1 A

2 380140067-0003 | /NFAkiE24MHIEH:  |Hexagon bolt with f14GB/T 5789 M6 _L=12;#¥#5 F4£EQ16 2 C

3 271280071-0001 |ZHE4k Connecting wire T440 By ds i HH 28 1 A

4 270190031-0001 |7 rEZRIFB1F Components of charginT381 JE JEu+; 1 A

5 380140054-0003  |/SF-KIELIHINZH:  |Hexagon bolt with flaGB/T 5789_M6_L=30; %% FH4¥Q16 4 C

6 270020229-0001 | F FELMLEL T E 14 FLYWHEEL COMP T370_HUH HEARY AR ; 1 B

7 380140103-0004 |/SFKIELTHNEA:  |Hexagon bolt with flaGB/T 5789 _M6_L=25; %% FH4¥Q16 2 C

8 270920251-0004 | 55k £k 8l COIL ASSY., IGNNTION [T370 $iF#k, #iybk Q & Jd@ Fruiile ; Je i ¥ 1 B

9 380930113-0001 |EfrLk+ Location wire nail [T381 #E)E; 1 B




LA (Starting Motor Assy)

lEe) A e A 44 B Description AR e AT

No. Part No. Reqd. QTY| CONSUMABLE GRADE
1 270360132-0004  |#E 5 HMLERAE: Components of starting m{T381 ZZRefLAKF, th %X 3] £ ; STV EHOA HVH 4% Pl 1 B
2 270910008-0001 |1 & 37 78 S 40 rectifier voltage regula|T381; 1 C
3 380140453-0001 |7 FA ki 24 HWEAR Hexagon bolt with flange|GB/T 5789_M8_L=80_S=12; 4% 14%Q16 2 C




AR RS (Governor)

5 FHES E AL 4 FR Description AR A s AT
No. Part No. Reqd. QTY | CONSUMABLE GRADE
1 380140013-0005 |7~ ff3kid 2% i hgAe Hexagon bolt with flange|GB/T 5789 _M6_L=16; %% F14¥Q16 1 C

2 171680158-0001 |7 THR A FARA & Throttle handle combinat|T370 BZK, #ZH}E[H ; 1 B

3 380140209-0001 |/~ ffkik >4 g e Hexagon bolt with flange|GB/T 5789 _M6_L=14;%% ¥ F14¥Q16 2 C

4 171600020-0001 |1/ s 8 35 Governing spring 1370; 1 A

5 380370066-0001 |7~ A% 24 T 48 ¢ Hexagon nut with flange [GB/T 6177. 1_AHFEiHE 5 _M6; 45 F4Q16 1 C

6 171620013-0003 | 3 42 Speed regulating bracket|T370; %7 /5 3k ~F i 55 2 SBET /75 MVE L TR RE A5 Bl 1 C

7 380250002-0001 |73k i & g W24T Square head set screw wi|T040 M6 L=21 (13mm) ; &3 3 22 [E & 1 C

8 171590013-0001 |y [ 1HifF Throttle rod T370; 1 B

9 171490002-0001  |FE X IAF Choke valve bar T370; 1 B

10 380020071-0001 |7~ 3k4H)8 42 Hexagon shaft shoulder b{T370 M6X15(dD10X 1. 8) ; #Eik (14EQ16 1 C

11 171480013-0001  |BH X[ 48 Choke valve bracket T370; 1 C

12 171650003-0001  |BH [ THi AT Choke valve pull rod T370; 1 B




fLimEs (Carburetor With Pump)

ik FHAHS TR Description KRR A Lt AR
No. Part No. Reqd. QTY | CONSUMABLE GRADE
1 170021010-0001 4k £¢ Carburetor T371 CARBIRAS Aty MBI, B 5L 050, M AR i 1 B

2 1704301730001 | fk i #8225 da 24 Carburetor gasket T440 FAREE 7 PRA R a6 1 B

3 170430099-0001 |k it 2% 55 =} 44 Carburetor gasket T370_interface (N-8092) #4 ¥} bl #5523 < SR B 2 [A] 2 A

4 1601900490001  |45/< Fifi s air deflector T381_1#; 1 C

5 170440053-0001 |4k 25 bk Heat insulating pad for|T370; 1 B

6 170430101-0001 | fk i 82 dah 24 Carburetor gasket T370_interface (N-8092) A4} i< & B 44 ; 1 A

7 380140067-0003 |/ ffSkiE 22 HMEF:  [Hexagon bolt with flang|GB/T 5789 M6 L=12;4% i FH4¥Q16 1 C

8 380950193-0001 |3 Pipe clip T370_@ 11_jhiEFE; 2 A

9 170010018-0001  |#RiiES o Fuel filter T370; 1 A

10 380750200-0002 |3 0il tube T370_P4%6. 5 4ME11_K105; 3 ROHS B3k 1 A

11 380140013-0005  |/Sfskik 222k |Hexagon bolt with flang|GB/T 5789 _M6_L=16; 4% 15 14%Q16 2 C

12 170460010-0001  |¥K %R Gasoline pump T381; 1 B

13 380750188-0002 | 0il tube T370_A426. 5_AME11_K380_J<IMEEIE <AL ; i /EROHS 2 1 A

14 380950197-0001 |%& % Pipe clip T370 @S 1 A

15 380750336-0002 [ 0il tube T370_P4%6. 5_4M711_K:285; 3 EROHS B3k 1 A

16 380140077-0005  |/Sfskik 222k |Hexagon bolt with flang|GB/T 5789 _M6_L=20; 4% 15 14¥Q16 2 C

17 170470005-0001  |¥iMiZE s 42 Gasoline pump bracket |T370_FN5&Mm ; 1 C




|3— &3 _
I
I e i |
]
I
| I
1
] [ — 74
|
o /
| ) ~
I 5
—1 )
6 \\—6
I
|
Z=JE8¢ (Air Cleaner)

[} [osgv =] e B //El Ei ‘i
75 TS T Description SR B ZERY|
No. Part No. Reqd. QTY | CONSUMABLE GRADE

1 180130188-0001 |4 JE A& yE s Air filter element T381 _JEA; 1 A

2 180130187-0001 |2 JER%E s Air filter element T381 HHyEHF4N; 1 A

3 181950006—-0001  |MELr FAK Bolt handle T381; 2 B

4 180020633-0001 |75 JE#s Air filter T381 HriWRk < 10428 1 B

5 380140100-0003 [/ Fkik 22 Mg Hexagon bolt with flange |GB/T 5789 M6 L=35;4%Ws [14¥Q16 1 C

6 380370066-0001 |7~ ff7k % THi A BF Hexagon nut with flange |[GB/T 6177.1 ANAEE g5 M6 ;4515 F1EEQL6 2 C




AP (Valve)

Eikes TS EIAF TR Description AR A AR R
No. Part No. Reqd. QTY | CONSUMABLE GRADE
1 500550039-0001 |[< [ 1EM: Valve Kit T381; 1 B

2 140360010-0001  |.1"] P 5405 o Seat, valve spring |T110;%Hg/Cr6/Pb/PBB/PBDE< 1000ppm, Cd<<100ppm 1 B

3 140400012-0001 |47 Valve oil seal T110;%Hg/Cr6/Pb/PBB/PBDE<1000ppm, Cd<< 100ppm 2 B

4 140340025-0001 |5 TN 9% Inner spring of val|T11D A%CIRE ; & Hg/Cr6/Pb/PBB/PBDE< 1000ppm, Cd<<100ppm 2 B

5 140380021-0001  |/=.I"] 3.5 Ji Retainer, valve spr|T11D BfJIRZ GEAML) HESITH ; £Hg/Cr6/Pb/PBB/PBDE<1000ppm 2 B

6 140390015-0001 |14 Valve locker T11D;%Hg/Cr6,/Pb/PBB/PBDE<1000ppm, Cd<<100ppm 2 B

7 140450041-0001 [T 1HEEHE Valve rocker combin|T381; 4 B

8 140710011-0001  |HEAFFRAZARZHE Plate, push rod gui|T381; 2 B

9 140670030-0001  |#EATH & Push rod T370_#Efk; 2 B

10 140690004-0001  |f&E4: Lifter, Valve T110;%Hg/Cr6/Pb/PBB/PBDE<1000ppm, Cd<<100ppm 2 B

11 140020055-0001 |/ 4&Hh4H & Camshaft assy T370; 2 B




<
Y 10
\\
o R
—
HH#NEM (Crankshaft)
ik TS E AL 4 FR Description TR R A AR R
No. Part No. Reqd. QTY | CONSUMABLE GRADE
1 130070161-0001 |G ZEFRLA L Piston ring combinati|T371 —¥fF&Ti1. 2, “IFAETEL. 5; 1 A
2 380560057-0001  |HXZZ 4% Steel cable baffle ri|T110 & ZERYT4PE ; 2 B
3 130030165-0001 |V % Piston T372; 1 A
4 130060034-0001 |75 2E4 Piston pin T110_$ 20X 62; ¥ Hg/Cr6,/Pb/PBB/PBDE<1000ppm, Cd< 1 2
5 130150048-0001  [i&EAT Connecting rod T370; 1 B
6 130180009-0001  [JEATHRFE Connecting rod bolt |T370; 2 C
7 130290102-0001 | i 4t & 1 crankshaft T370_A%h; 1 B
8 130450033-0001 | P44 Balancing shaft T370_A, %iNE; 1 B
9 3804505600001 | F-HJE Flat washer T370_A4217_4ME30_JEE1. 5; %16Q07 2 C
10 130450034-0001 | ~F1ir4h Balancing shaft T370_B, %iNE; 1 B
11 380620034-0001 |4k Key GB/T1095_1=54_6X6.3_A%; 1 B




1

&% 3= (Crankshaft Cover)

75 TS S Description S o S aE vk
No. Part No. Reqd. QTY | CONSUMABLE GRADE
1 380140013-0005 |7~ f kv 2= T Mg AS Hexagon bolt with flangqdGB/T 5789 _M6_L=16; 4% H4£EQ16 3 C

2 150040019-0001 |JhZE & 0il pump cover T370; 1 C

3 380840467-0001 |25} 14 Seal ring T370 ML E =B NIGIRIGCIT ; 1 A

4 150010073-0001  |HLiIZE B4 Components of oil pump |T381; 1 B

5 380650337-0001 |1/ 0il seal T110_d=35_D=52_b=7;Hg/Cr6/Ph/PBB/PBDE< 10 1 B

6 380140447-0001 |75 F ki =2 MRS Hexagon bolt with flangdT370 M8 L=40 S=12; %5 94£¢Q16 10 C

7 380600123-0001  |5EH74 ocation pin T370_d=10_1=12; 2 C

8 150570003-0001 | HLyH1[a] yy Bk Engine oil return block |T370 PifEENE ; 1 B

9 380630141-0002 | %7K Bearing GB/T 276_6207; 1 B

10 171750004-0001 | 5 5EHB1H: Components of governor ¢T110; 1 B

11 1502900220001 | MLy IE M Engine o0il Strainer T370_3JE; 1 A

12 120530002-0001 |31 JEAR Pressing plate for oil ¢T370; 1 C

13 1503400130001  [#LiH € M 55 Cover, 0il Strainer T381_HUH 1L ; 1 B

14 380140103-0004 |7 f ki =2 T BEAL Hexagon bolt with flangdGB/T 5789 M6 _L=25;%%#5 9 4¢Q16 1 C




#4835 (Crankshaft Cover)

e LS TR A 44 TR Description AR A A s BUATE

No. Part No. Reqd. QTY | CONSUMABLE GRADE
15 110820223-0001 | iii%hsa 6 Crankcase cover T381 Bk, AN ALl e E g P b 22 25 7L n 1 B

16 110260026-0001  |%5 3123 Sealing plug screw T370_3/8-18NPTF; % 4£Q07 1 C

17 110690048-0001  |HLi R 4H A 0il rule combination T381 ML iy % [, Vg A B 58 1 B

18 3801401000003 |/ kI8 |Hexagon bolt with flange GB/T 5789 M6_1=35; #¥ i F4¥Q16 1 C




Hi%h4 (Crank Case Comp)

5 THEE S FHRAL 4L TR Description TR A A AT
No. Part No. Reqd. QTY | CONSUMABLE GRADE
1 380740462-0002 | Breather tube 1370 FA TG RS 3 R ROHSZ R 1 A

2 3813500040001 |43 Pin clip TO40_ VR3S H ; 1 B

3 380650339-0001 |yt 0il seal T110_d=8_D=14_b=4;+%Hg/Cr6/Pb/PBB/PBDE< 10! 1 B

4 3804505590001 |- PE Flat washer T370_ 158 4ME16_JEREO. 5; 48 15 F4EQ16 1 C

5 171630020-0001 |3 Speed regulating arm T381; 1 B

6 110830037-0001 | fh%h 46 5 25 B Crankcase cover gasket T381 interface (N-8092) ; 1 A

7 380630141-0002  |#h7& Bearing GB/T 276 6207; 1 B

8 380840443-0001 | %5 %+ 1E] Seal ring T370 D=11.7 d=2.5 PiFaE&HE; 1 A

9 140250006-0001 |5 il Leaf valve T370 JEAME; 1 B

10 3801400670003 |75 f kv == THi 842 Hexagon bolt with flange |GB/T 5789 M6 L=12;%% ¥ H5:Q16 3 C

11 110850004-0001 | I At 285 s 1 PACKING, BREATHER CHAMBER [T370_JC47 Hi#k AR IR ; 1 A

12 110840005-0001 | IR il 26 ki CAP, BREATHER CHAMBER T370_A; 55 A4 Q16 1 C

13 3806300260001 |17k Bearing GB/T 276_16003; 2 B

14 380650337-0001 |t 0il seal T110_d=35_D=52 b=7;%Hg/Cr6,/Ph/PBB/PBDE<1( 1 A




HH#4% (Crank Case Comp)

5 T E ST Description s Hat ZiE Y

No. Part No. Reqd. QTY | CONSUMABLE GRADE
15 380140209-0001  [/NAskik 2 Hi84%:  |Hexagon bolt with flangdGB/T 5789 M6 _L=14; %% 5 [14%Q16 1 C

16 110480024-0001 | E£&HK Pressing plate T381; ¥¥ 15 H4%Q16 C

17 | 110810154-0001 gk Crankcase body TS72 UM AU _FERLZ e T LA 1 B

BrlE .




B (Muffler)

s LA e LR Description RS At ZATIEES

No. Part No. Reqd. QTY | CONSUMABLE GRADE
1 180572103-0001 |74 45 2% Muffler T381_HAT; 1 B
2 180650074-0001  |HEA 1 2 44 Outlet gasket T370 458 ; 1 C
3 380190168-0001 | /SAIRET Socket head screw |T381_5/16-18UNC_L=22; %% 5 [14¥Q16 2 C




	封面 
	1 缸头
	2 导风部件
	3 点火系统
	4 起动电机组件
	5 调速控制系统
	6 化油器
	7 空滤器
	8 配气机构1
	9 曲柄连杆
	10 曲轴箱盖1
	11 曲轴箱盖2
	12 箱体1
	13 箱体2
	14 消声器

